HOVIS

Assembly Manual for
Application Models

Automatic gate?2

YA

=2 Dongbu Robot



Part List for Automatic gate?2

a5

X7 DRsS-0101 X1 DRB-0001 X/ DRB-0004

Universal Plate

Front / Back

s

—0 - — DRI-0008
X 1 BDaﬁeBry Cageo Z Holder X 1 CDoRngollgOST X 1 2%/:)- Ll%ZZBsanery X 1 SD Sensor
om

HerkuleX Servo

9

v

X10 DRI X PRrdee
(Single Nut) (12.5mm, Double Nuf)
1:1 SCALE
X8 pRacgom,  0m X24 b, X6 Bis0,  Omax4 PRACPOBY,
X1 BRAO0%2,



Automatic gate2

r,'f“{"@' PHM 20%4
P 20xa

.
'

=, (ﬁ, PH/M 2.0%4
{K"I PH/M 204

W% ,I @ PHM 20X

PH/M 2.0x4

o ?*‘ PH/M 20%4

& oimoon

U, PH/M 20X4
(>

= PH/M 20x4

i& Dongbu Robot 3

Required Parts

DRA-0056
Bolt (PH/M 2.0X4)

DRB-0004

Universal Plate

DRJ-0006

I-type Joint
(double Nut)

1:1 SCALE

www.dongburobot.com



Automatic gate2

Required Parts

DRA-0056
Bolt (PH/M 2.0X4)

PH/M 2.0x4
PH/M 2.0x4 / ,

DRJ—-0001
L-type Joint @
(Single Nuf)

B

DRB-0001
Front / Back

DRC—-005T
Controller Tea

1:1 SCALE

4mm

[ Tomm

PH/M 2.0X4

% Dongbu Robot 4 www.dongburobot.com




Lit
Automatic gate2 H U ‘I,S -

Required Parts

DRA-0059
Bolt (PH/M 20X8)

DRS-0101
HerkuleX Servo @

DRA-0003 @

Harness (100mm)

ST 1:1 SCALE

* Dongbu Robot 5 www.dongburobot.com




Automatic gate2 H []\], S Lite

Required Parts

DRA-0056
Bolt (PH/M 2.0X4)

DRA-0064
Bolt (PH/T 2.0X5)

DRJ-0001
L-type Joint @
(Single Nut)

M
L . & g |
= L
PH/M 2.0X4 -
il 20 PH/M 20X4

PH/M 2.0X4
DRB-0004

Universal Plate

PHIT20X5  PH/T 205

h Zﬁ PHﬁﬁ 1:1 SCALE
il -

[fomm

PH/M 2.0X4

5mm




Automatic gate2 H []w S Lite

Required Parts

% The zero points between Horn and servo should be coincided all the time. Please make sure if *'ﬁ

both zero points are coincided after assembling Horm onto the servo and before assembling

DRA-0067
brackets onto the horms. Otherwise, there might be some problems during zero point adjustment by software, Bolt (BH/T 2.6X8) @

DRS-0101
HerkuleX Servo @

1:1 SCALE




Lit
Automatic gate2 HUWS -

Required Parts
DRA-0059
Bot (PH/M 2.0X8)
\ PH/M
Vil 0a 0 1:1 SCALE
L e
A © 208 =

PH/M 2,06




Lit
Automatic gate2 HUWS -

Required Parts

7

DRA-0058
Bolt (PH/M 2.0%X6)

—

-~

DRS-0101
HerkuleX Servo @

/

DRA-0002
Harness (75mm) @

1:1 SCALE

PH/M 2.0X6




Automatic gate2 H 0\]’ S Lite

Required Parts

L4

DRA-0056
Bolt (PH/M 20X4)

DRA-0058
Bolt (PH/M 2.0X6)

4 PHM20%6 N 2/

PSD Sensor
Cable @

PSD Sensor @

(SR @ -
Prmooxs £ C pinioos

M2 # )

DRJ-0001
L~type Joint @
(Single Nui)

1:1 SCALE

| 4mm A
@m:mm

PH/M 2.0X4

B6mm

o 72

PHM 20x6




Automatic gate2 H []\], S Lite

Completion





